
 

 

 
 
 
 
 
 

ECONOMIC AND SOCIAL COMMISSION FOR WESTERN ASIA 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

WASTE-WATER TREATMENT TECHNOLOGIES: 
A GENERAL REVIEW 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

United Nations 
 



 

 

Distr. 
GENERAL 
E/ESCWA/SDPD/2003/6 
11 September 2003 
ORIGINAL: ENGLISH/ARABIC 

 
 

ECONOMIC AND SOCIAL COMMISSION FOR WESTERN ASIA 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

WASTE-WATER TREATMENT TECHNOLOGIES: 
A GENERAL REVIEW 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
United Nations 

New York, 2003 
 
 

 
03-0695 
 



 iii

Foreword 
 
 Waste-water treatment is becoming ever more critical due to diminishing water resources, increasing 
waste-water disposal costs, and stricter discharge regulations that have lowered permissible contaminant 
[...]
and sludge characteristics affecting cost ....................................................................................  70 
 35. Sludge treatment cost per ton of dry matter ...............................................................................  70 
 36. Annualized unit costs 9USD/kg dry solid) for sludge treatment plants of varying capacities ...  71 
 37. Costs of anaerobic treatment ......................................................................................................  71 
 38. Costs of various artificial recharge schemes in India (US$/m3).................................................  74 
 39. Comparative costs of zero-liquid effluent technologies.............................................................  76 
 40. Cost comparison of different policies (US$ per pound of phosphorus removed) ......................  77 
 41. Waste-water disposal methods currently practised in Jordan.....................................................  79 
 42. Characteristics of waste-water treatment plants in Jordan .........................................................  80 
 43. Treatment plants scheduled to be upgraded, expanded, and built ..............................................  80 
 44. Extent of waste-water reuse in Jordan........................................................................................  81 
 45. Characteristics of waste-water treatment plants in Yemen ........................................................  82 
 46. Waste-water discharge quality in Yemen...................................................................................  82 

 
 



 vii

CONTENTS (continued) 
 

Page 
 
 47. Characteristics of major waste-water treatment plants in Kuwait..............................................  83 
 48. Waste-water reuse master plan in Kuwait..................................................................................  84 
 49. Implementation status of waste-water treatment plants .............................................................  85 
 

LIST OF FIGURES 
 
 1. Sources of waste-water...............................................................................................................  2 
 2. Waste-water treatment unit operations and processes................................................................  5 
 3. Settling basin with horizontal flow ............................................................................................  8
 4. Typical flotation unit..................................................................................................................  9 
 5. A once-through chemical treatment system ...............................................................................  11 
 6. A typical granular activated carbon contactor............................................................................  12 
 7. Typical flow diagram for an activated sludge process ...............................................................  15 
 8. Typical flow diagram for aerated lagoons..................................................................................  16 
 9. Cutaway view of a trickling filter ..............................................................................................  16 
 10. Typical flow diagram for trickling filters...................................................................................  17 
 11. RBC system configuration .........................................................................................................  17 
 12. Typical flow diagram for RBC units..........................................................................................  18 
 13. Typical flow diagram for stabilization ponds.............................................................................  18 
 14. Biological phosphorus removal systems ....................................................................................  21 
 15. Various treatment levels in a waste-water treatment plant flow diagram ..................................  23 
 16. Rapid infiltration treatment system............................................................................................  25 
 17. Overland flow system ................................................................................................................  25 
 18. Free water surface system ..........................................................................................................  26 
 19. Subsurface flow system..............................................................................................................  26 
 20. Floating aquatic plants system ...................................................................................................  27 
 21. Sludge processing and disposal flow diagram ...........................................................................  28 
 22. Typical anaerobic sludge digesters ............................................................................................  30 
 23. Schematic of aerobic sludge digestion .......................................................................................  30 
 24. Composting process flow diagram.............................................................................................  31 
 25. Schematic of a vacuum filter system..........................................................................................  34 
 26. Belt filter press ...........................................................................................................................  35 
 27. Sludge dryer technologies ..........................................................................................................  36 
 28. Sludge incineration technologies ...............................................................................................  38 
 29. Typical river diffuser outfall ......................................................................................................  42 
 30. Typical control system components ...........................................................................................  45 
 31. Examples of control systems......................................................................................................  46 
 32. Unit installed equipment cost of RO filtration plants.................................................................  56 
 33. Unit construction cost of membrane filtration plants .................................................................  58 
 34. Unit RO filtration O&M cost .....................................................................................................  58 
 35. Unit RO filtration total water treatment cost..............................................................................  59 
 36. MF and UF system unit cost as a function of plant capacity .....................................................  60 
 37. MF and UF plant capital unit cost as a function of plant capacity .............................................  60 
 38. MF and UF O&M cost as a function of plant capacity ..............................................................  61 
 39. MF and UF treatment unit cost as a function of plant capacity..................................................  61 
 40. Cost versus permeate flux and feedwater recovery for a 50 mgd NF plant ...............................  62 
 41. Cost versus NF plant capacity....................................................................................................  63 
 42. Incremental membrane treatment costs for three blending scenarios ........................................  63 
 43. O&M costs of 1-0.1 mgd systems..............................................................................................  68 
 44. Capital costs of 1-0.1 mgd systems............................................................................................  68 
 
 



 viii

CONTENTS (continued) 
 

Page 
 

LIST OF BOXES 
 

1. RO economics for an electroplating facility...............................................................................  54 
2. Comparison cost-effectiveness of RO or IX systems.................................................................  64 
3. Anaerobic digestion ...................................................................................................................  71 
4. Cost calculation for discharge of a given effluent to sewer .......................................................  75 
5. Zero-liquid technology in paper mills ........................................................................................  75 
6. Trading for phosphorus control..................................................................................................  77 
 

LIST OF ANNEXES 
 
 I. Tables and figures ......................................................................................................................  91 
 II. Common on-line process measurement devices and their application in waste-water  

treatment ....................................................................................................................................  105 
 III. The Water spreadsheet tool ........................................................................................................  107 
 IV. Capdet/Works software ..............................................................................................................  109 
 V. Membrane filtration cost data ....................................................................................................  112 
 VI. Cost equations for treatment processes ......................................................................................  113 
 VII. Sustainability criteria for the assessment of water treatment technologies ................................  117 
 
References ............................................................................................................................................  119 
 



 ix

ABBREVIATIONS AND ACRONYMS 
 
AACE     American Association of Cost Engineers 
Al2(SO4)3.14.3(H2O) Alum 
ASCE      American Society of Civil Engineers 
ASME     American Society of Mechanical Engineers 
BOD      biochemical oxygen demand 
Ca(OH)2     lime 
CH4      methane 
Cl2, H2O2, O3   chlorine 
COD      chemical oxygen demand 
DO      dissolved oxygen 
EC      equipment cost 
EC EDR     European Community Environmental Directive Requirements 
ENR      Engineering News Record 
EPA      Environmental Protection Agency 
F/M      food to micro-organisms ratio 
Fe2(SO4)3     ferric sulfate 
FeCl3.6H2O    ferric chloride 
FeSO4.7H2O    ferrous sulfate 
ft      foot 
GAC      granular activated carbon 
GCC      Gulf Cooperation Council 
gfd      gallon per square foot per day 
H2S      hydrogen sulfide 
ha      hectare 
HRT      hydraulic retention time 
IX      ion exchange 
KOH      potassium hydroxide 
MF      microfiltration 
mgd      million of gallons per day 
MLSS     mixed liquor suspended solids 
MWTP     Municipal waste-water treatment plant 
N      nitrogen 
Na2S2O5     sodium metabisulfite 
Na2SO3     sodium sulfite 
NaOH     sodium hydroxide 
NF      nanofiltration 
NGO      non-governmental organization 
NPDES     national pollutant discharge elimination system 
NTS      natural treatment system 
O&M      operation and maintenance 
OF      overflow 
ORP      oxidation-reduction potential 
P      phosphorus 
P2O7      polyphosphate 
PAC      powered activated carbon 
PO4

-3      orthophosphate 

PVC      polyvinyl chloride 
POTWs     publicly owned treatment works 
RBC      rotating biological contactor 
RI      rapid infiltration 
RO      reverse osmosis 
SBR      sequencing batch reactor 
SCADA     Supervisory control and data acquisition 
SO2      sulfur dioxide 



 x

ABBREVIATIONS AND ACRONYMS (continued) 
 
SR      slow rate 
SRT      solids retention time 
SS      suspended solids 
TCC      total construction costs 
TIC      total indirect cost 
TOC      total organic carbon 
TOD      total oxygen demand 
TSS      total dissolved solids 
UF      ultrafiltration 
UNEP     United Nations Environment Programme 
USAID     United States Agency for International Development 
USEPA     United States Environmental Protection Agency 
UV      ultraviolet 
WaTER     Water Treatment Estimation Routine 
WEF      Water Environment Federation 
WWTP     Waste-water treatment plant 
 

 



 

 

Introduction 
 
 Municipal waste-water is the combination of liquid or water-carried wastes originating in the sanitary 
conveniences of dwellings, commercial or industrial facilities and institutions, in addition to any 
groundwater, surface water and storm water that may be present. 

 
 Untreated waste-water generally contains high levels of organic material, numerous pathogenic micro-
organisms, as well as nutrients and toxic compounds.  It thus entails environmental and health hazards, and, 
consequently, must immediately be conveyed away from its generation sources and treated appropriately 
before final disposal. The ultimate goal of waste-water management is the protection of the environment in a 
manner commensurate with public health and socio-economic concerns.1 

 
 Due to the largely arid nature of the ESCWA member countries, waste-water treatment is of particular 
concern to them. The first chapter of this study identifies and briefly describes typical contaminants found in 
municipal waste-water. Chapter 2 extensively illustrates various waste-water treatment technologies. 
Technical details on treatment methods and applications and sludge disposal are presented. chapter 3 goes on 
to discuss the management of treated effluents and how they are reused and disposed of. Devices and 
techniques used for instrumentation and control in waste-water treatment facilities are covered in chapter 4. 
Chapter 5 is concerned with the economics of waste-water treatment, with details on installation and 
operation costs for several treatment methods.  Case studies on selected ESCWA member countries (Egypt, 
Jordan, Kuwait, Lebanon and Yemen) are presented in chapter 6.  The case studies outline the current status 
of each country with respect to its waste-water treatment efforts and look at its future plans for the 
development of waste-water treatment facilities.  Finally, chapter 7 contains a number of recommendations, 
emphasizing in particular that more efforts are needed in the ESCWA region for the improvement of water 
reuse through an integrated, multi-disciplinary water management strategy. 
 
 
 

                                                      
 1 Metcalf and Eddy, Inc., Wastewater Engineering: Treatment, Disposal and Reuse, third edition (New York: McGraw-Hill, 
1991). 



 2

I.  NATURE OF MUNICIPAL WASTE-WATER 
 
 An understanding of the nature of waste-water is fundamental for the design of appropriate waste-
water treatment plants and the selection of effective treatment technologies. Waste-water originates 
predominantly from water usage by residences and commercial and industrial establishments, together with 
groundwater, surface water and storm water (see figure 1).  Consequently, waste-water flow fluctuates with 
variations in water usage, which is affected by a multitude of factors including climate, community size, 
living standards, dependability and quality of water supply, water conservation requirements or practices, 
and the extent of meter services, in addition to the degree of industrialization, cost of water and supply 
pressure.  Wide variations in waste-water flow rates may thus be expected to occur within a community  
(see table 1). 

 
Figure 1.  Sources of waste-water 

 
Source: Metcalf and Eddy, Inc., Wastewater Engineering, Treatment and Reuse, fourth edition (New York: McGraw-Hill, 

2003). 
 

TABLE 1.  VARIATIONS IN WASTE-WATER FLOW WITHIN A COMMUNITY 

Community size (population) Variation in waste-water flow (percentage of the average daily flow rate) 
1 000 20-400 
[...]
was found for MF than for UF, due to the lower O&M cost associated with the former.  The equations 
obtained for MF and UF were as shown below (see figure 39):91 
 

UF: Y (US$/1,000 gpd) = 0.78 X-0.26 

 
MF: Y (US$/1,000 gpd) = 0.56 X-0.30 

 
Figure 39.  MF and UF treatment unit cost as a function of plant capacity 

 

0

0.5

1

1.5

2

2.5

3

0.001 0.01 0.1 1 10 100

Capacity (mgd)

US$/1,000 gpd UF MF

 
 Source: Adham, Jacangelo and Lainé, “Characteristics and costs of MF and UF plants”. 
 

                                                      
 89 Ibid. 

 90 Ibid. 

 91 Adham, Jacangelo and Lainé, “Characteristics and costs of MF and UF plants”. 



 62

3.  Nanofiltration costs 
 
 In a recent study,92 the effects of permeate flux and fouling rates on the capital and O&M costs of NF 
systems were investigated in order to evaluate cost trade-offs.  In addition, the effect of increasing capacity 
on plant cost was studied, as were the effects of pretreatment with MF, UF and conventional treatment 
systems.  The results of this study are outlined in the following sections. 
 
(a) Cost versus operating conditions93 
 
 Costs were estimated for different cleaning frequencies and various permeate flux and recovery 
values.  Higher permeate fluxes and recovery rates were found to be associated with lower membrane 
lifecycle costs.  For a 50 mgd facility operating at a flux of 10 gfd, for example, costs declined from  
US$ 0.278/m3 to US$ 0.181/m3 as recovery rates increased from 30 to 75 per cent.  Similarly, when the 
recovery rate was fixed at 75 per cent and the flux was doubled from 10 to 20 gfd, the costs decreased from 
US$ 0.181/m3 to US$ 0.152/m3.  This reduction occurred in spite of the fact that cleaning frequency 
increased fivefold. 
 
 Costs are shown plotted against permeate flux and feedwater recovery in figure 40. 

 
Figure 40.  Cost versus permeate flux and feedwater recovery for a 50 mgd NF plant 

 
 Source: Chellam, Serra and Wiesner, “Estimating costs for integrated membrane systems”. 
 
(b) Cost versus capacity94 
 
 Economies of scale were observed for NF plants when capacity was increased to 5 mgd.  Beyond 15 
mgd, plant capacity seemed to have little effect on cost.  See figure 41. 
 
(c) Cost versus pretreatment options95 
 
 The study investigated the result of the following blending scenarios on system cost: 
 

- Conventional pretreatment96 followed by NF filtration of 50 per cent of water flow; 
                                                      
 92 S. Chellam, C. Serra and M. Wiesner, “Estimating costs for integrated membrane systems,” Journal AWWA, November 
1998. 

 93 Ibid. 

 94 Chellam, Serra and Wiesner, “Estimating costs for integrated membrane systems”. 

 95 Ibid. 

 96 Such as flocculation, coagulation, sedimentation and granular media filtration. 



 63

- Conventional pretreatment followed by MF or UF treatment of the entire water flow, and 
followed by NF filtration of 50 per cent of water flow; 

- MF or UF treatment followed by NF filtration of 75 per cent of water flow. 
 
 MF and UF were assumed to be characterized by very similar costs.  Incremental membrane treatment 
costs for the above options are shown in figure 42.  The figure suggests that the addition of MF or UF 
treatment over conventional pretreatment is not cost-effective based on improvements in NF performance 
alone.  Furthermore, there is little difference in cost between the 50 per cent and the 75 per cent scenarios. 
 

Figure 41.  Cost versus NF plant capacity 
 

 
 Source: Chellam, Serra and Wiesner, “Estimating costs for integrated membrane systems”. 
 
 Note: Documents referred to in this figure: R.A. Bergman, “Cost of Membrane Softening in Florida,” Journal AWWA, May 
1996, and USEPA, Stage I D/DBP Cost and Technology Document, 1997. 
 

Figure 42.  Incremental membrane treatment costs for three blending scenarios 
 

0

0.02

0.04

0.06

0.08

0.1

0.12

0.14

0.16

0.18

0.2

Conventional treatment,
50% NF

Conventional treatment-
UF-NF, 50% NF

UF-NF, 75% NFUS$/m3

NF non membrane costs Initial NF membrane cost
NF concentrate disposal cost NF energy cos t
NF chemical cost NF membrane replacement cost
UF operating cos t UF capital cost

 
 Source: Chellam, Serra and Wiesner, “Estimating costs for integrated membrane systems”. 

 Note: Cost of conventional pretreatment not included. 



 64

4.  Ion exchange costs97 
 
 The cost of IX equipment varies widely, depending on the standard to which the units are built.  Costly 
IX units are usually made of ASME code-stamped vessels, lined with natural rubber.  They are fully 
automated and have a useful life of 20 to 30 years.  Less expensive systems-costing one third or less as much 
as a high standard unit-are expected to operate for five to ten years, and may require some component 
replacements during that period.  They usually consist of fiberglass vessels and PVC valves, with simple 
electronic control.  Because of these wide variations, care is essential in making IX system cost estimates.  
For order-of-magnitude estimates, a rule of thumb is to multiply the cost of the resin used in the IX unit by 
seven.  For example, a system that has 100 cubic feet of acid cation resin (cost US$ 45/ft3) and another 100 
cubit feet of base anion resin (price US$ 160/ft3) would be expected to cost approximately 7 x (4,500 + 
16,000) = US$ 140,000.  Equipment installation cost is estimated at 30 per cent of equipment cost, while the 
total plant cost may fluctuate in the vicinity of 250 per cent of equipment cost. 
 
 Energy costs constitute some three to five per cent of total O&M costs.  Chemicals account for the 
largest portion of O&M costs, between six and 25 per cent, depending on water quality.  Maintenance costs 
are estimated at two per cent of capital cost, excluding anion and cation replacements, which are required 
every three to five years. 
 
 Box 2 presents a case study in which an IX system is compared to a combined RO-IX system in order 
to determine which is more economically advantageous, and also to evaluate the sensitivity of each of these 
systems with respect to system size and the cost of power, chemicals and water. 
 

Box 2.  Comparison of the cost-effectiveness of RO and IX systems 
 
 For the purpose of determining which technology was more cost-effective, an IX system was compared with one using 
RO followed by IX polishing mixed beds.  Both systems were studied at flow rates of 50 and 200 cubic metres per hour. 
Operating costs included chemicals, power, labour (1.5 man-year for both systems), maintenance, water and waste-water 
disposal costs.  The costs of land, buildings and taxes were not included.  The surface water input to both systems was 
pretreated with flocculation, clarification and sand filtration.  
 
 The characteristics of the two systems were as follows: 
 
 (a) IX: packed bed counterflow regenerated (using H2SO4) design, having 2 x 100% streams with cation-degasser-
layered bed anion-mixed bed polishers containing uniform particle sized resins; 
 
 (b) RO followed by IX: 1 x 100% line with RO-degasser-mixed bed polisher for 50 m3/hour and 2 x 50% lines for 200 
m3/hour.  System recovery was set at 80%, and the same mixed bed design was used as for the IX system. 
 
 The results of the comparison are summarized in table 29.  The IX system was found to be more dependent on feed TDS 
than the RO-IX system.  Above a TDS value of 350-400 ppm as CaCO3, it appeared to be more economical to use RO-IX than 
IX alone.  The RO-IX system cost was dependent on power cost, and would not be recommended if effluent treatment cost was 
high.  On the other hand, IX was found to be sensitive to chemical costs, such as caustic regenerant.  Both systems achieved 
economies of scale, since O&M costs represented the largest component of total cost. 

 
TABLE 29.  COST COMPARISON OF IX VERSUS RO-IX FOR 50 AND 200 M3 

 50 m3 200 m3 
Treatment cost US$ 0.5-0.7/m3 US$ 0.25-0.45/m3 IX 
O&M cost as a percentage of total cost 70% 80% 
Treatment cost US$ 0.6/m3 US$ 0.4/m3 RO-IX 
O&M cost as a percentage of total cost 72% 80% 

 Source: Dow Chemical Company, Ion Exchange or Reverse Osmosis?  http://www.dow.com/liquidseps/design/ix_ro.htm. 

                                                      
 97 Pittner, “Economics of Desalination”. 



 65

C.  ECONOMICS OF EFFLUENT TREATMENT 
 
 The total cost of effluent treatment is primarily dependent on the influent flow rate to various 
processes within a waste-water treatment facility.  The flow rate, including solid and organic loading, is the 
primary determinant of required equipment size and the associated capital and operations and maintenance 
costs, and thus constitutes the main variable in cost equations.98  Annex F presents a series of generalized 
capital and O&M cost equations for common primary and secondary unit operations and processes used in a 
waste-water treatment plant.  The cost equations there presented are updated to 1996 dollar values.  Table 30 
illustrates the application of these equations for the cost estimation of an activated sludge plant.  These 
equations are often used for the comparison and evaluation of alternatives in a treatment facility rather than 
for actual cost determination. 
 

TABLE 30.  ESTIMATED CAPITAL AND O&M COSTS FOR AN ACTIVATED SLUDGE PLANT 

System components and descriptiona/ Service years 
Construction costa/ 
(millions of USD) 

Annual O&M costa/ 
(thousands of USD) 

Lift station 15 5.399 172.6 
Preliminary treatment 30 0.356 62.6 
Primary sedimentation, QE = 0.9 QDesign

b/ 50 0.882 71.4 
Anaerobic-anoxic-aerobic systemc/ 30 4.086 276.8 
Final clarifier, QE = 1.91 QDesign 40 2.717 249.9 
UV disinfection 15 0.557 40.2 
Gravity thickener, combiner sludge, QE = 1.84 

QDesign 
50 0.353 15.5 

Anaerobic digester, QE = 0.95 QDesign 50 1.229 51.5 
Filter press QE = 1.22 QDesign 15 1.822 134.7 
Biosolids recycle 20 0.130 48.3 
Landfilling of residues 20 0.013 4.83 
Miscellaneous structures, administrative offices, 

laboratories, shops, and garage 
50 0.575 129.4 

Support personnel   16.16 
Subtotal 1, cost of activated sludge plant  18.119 1 273.89 
Piping (31%), Electricity (8%), instrumentation 

(6%), and site preparation (5%) 
 9.059  

Subtotal 2  27.178 1 273.89 
Engineering and construction supervision (15%) 

and contingencies (15%) 
 8.1535  

Subtotal 3  35.332 1 273.89 
Total cost of activated sludge plant 36.605 million USD 

 Source: Qasim, Waste-water Treatment Plants. 
 
 a/ Capital and O&M costs are obtained from the cost equations in annex F and adjusted to the 1998 cost.  1998 cost = 1996 
cost × [(ENR Index 1998 = 5640)/ (ENR Index 1996 = 5572)]. 
ENR = Engineering News Record. 
 b/ Design average and peak flows are 440 L/s and 1320 L/s respectively. 
 c/ Capital and O&M costs are assumed to be 30 % higher than in the case of the conventional activated sludge process. 
 
 An analysis performed in Scandinavia and Denmark99 compared the costs of several waste-water 
treatment combination alternatives.  Table 31 presents the annualized unit cost data for the following five 
treatment processes: 
                                                      
 98 C.W. Keller et al., Financing and Charges for Wastewater Systems (Hyattsville, Maryland: WPCF, ASCE and American 
Public Works Association, 1984). 

 99 Somlyódy and P. Shanahan, Municipal Wastewater Treatment. 



 66

(a) Mechanical (primary) waste-water treatment; 
(b) Mechanical/chemical waste-water treatment; 
(c) Biological treatment (high and low load); 
(d) Biological/chemical treatment without nitrogen removal; 
(e) Biological/chemical treatment with nitrogen removal. 

 
TABLE 31.  ANNUALIZED UNIT COSTS (USD/M3) FOR WASTE-WATER TREATMENT PLANTS  

OF VARYING CAPACITIES 
 

Plant capacity 
2,000 capita 10,000 capita 100,000 capita 

Process CC3 O&M3 TC3 CC O&M TC CC O&M TC 
Mechanical 0.250 0.108 0.358 0.175 0.083 0.258 0.110 0.050 0.160 
Chemical 
 High load6 
 Low load7 

 
0.250 
0.275 

 
0.167 
0.192 

 
0.417 
0.467 

 
0.175 
0.200 

 
0.125 
0.142 

 
0.300 
0.342 

 
0.117 
0.133 

 
0.075 
0.083 

 
0.192 
0.217 

Biological 
 High load8 
 Normal load9 

 
0.333 
0.417 

 
0.175 
0.175 

 
0.508 
0.592 

 
0.233 
0.258 

 
0.133 
0.125 

 
0.367 
0.383 

 
0.150 
0.180 

 
0.083 
0.083 

 
0.233 
0.263 

Biological/chemical 
 Simultaneous 

precipitation10 
 Preprecipitation11 

 
0.342 

 
0.383 

 
0.200 
 
0.250 

 
0.542 
 
0.633 

 
0.250 
 
0.275 

 
0.167 
 
0.175 

 
0.417 
 
0.450 

 
0.150 
 
0.167 

 
0.108 
 
0.125 

 
0.258 
 
0.292 

Biological/chemical, N-
removal 
 Predenitrification/ 

simultaneous 
precipitation based on 
activated sludge12 

 Postdenitrification/ 
simultaneous 
preprecipitation based 
on biofilm process13 

- - -  
 
0.433 
 
 
 
 
0.333 

 
 
0.200 
 
 
 
 
0.225 

 
 
0.633 
 
 
 
 
0.558 

 
 
0.283 
 
 
 
 
0.225 

 
 
0.283 
 
 
 
 
0.225 

 
 
0.283 
 
 
 
 
0.225 

 

 Source: Somlyódy and Shanahan, Municipal Waste-water Treatment. 
 
 1  WWTP = waste-water treatment plant; Q = 400 L/capita/day. 
 2  CC = capital costs; O&M = operations and maintenance costs; TC = total costs. 
 3  Chemical high load = chemically enhanced mechanical treatment. 
 4  Chemical low load = traditional chemical treatment (primary precipitation). 
 5  Biological high load = activated sludge with sludge load of 0.5 kg/BOD5/kg SS.d. 
 6  Biological low load = activated sludge with sludge load of 0.2 kg/BOD5/kg SS.d. 
 7  Biological/chemical = simultaneous precipitation in normally loaded activated sludge plant. 
 8  Biological/chemical = preprecipitation followed by normally loaded activated sludge plant. 
 9  Biological/chemical including N-removal = Predenitrification/simultaneous precipitation in activated sludge plant with 
total sludge age of 13 days. 
 10. Biological/chemical including N-removal = Preprecipitation followed by biofilm process with postdenitrification and 
external carbon source addition. 

 
 The annualized capital cost is computed assuming a 12 per cent interest rate and a 20-year life, leading 
to a capital recovery factor of 0.133.102  Transportation costs are not included in the analysis.  It should be 
noted that the cost estimates presented below are used only for comparison purposes.  Accurate estimates are 
influenced substantially by site-specific or country conditions such as interest rates. 
 

                                                      
102 The annualized cost can be divided by 0.133 to obtain the initial investment cost. 



 67

 According to table 29, the estimated costs vary in a range of approximately 1 to 3, depending on 
treatment goals and objectives.  The unit cost of nutrient removal is about an order of magnitude higher than 
that of BOD alone.  Furthermore, economies of scale significantly affect total costs, which decrease with 
increasing plant size/capacity. 

 
D.  ECONOMICS OF NATURAL WATER TREATMENT SYSTEMS 

 
 Natural treatment systems (NTSs) offer enormous savings by comparison with conventional treatment 
processes that produce the same water quality.  This is especially true for rural communities and other 
locations where large, inexpensive sites are readily available.  NTS operating costs, such as energy, are 
minimal compared to other treatment methods. 
 

1.  Capital and O&M costs 
 
 Capital and O&M costs of NTSs according to two different references are listed in this section.  The 
figures from the first reference, published by the Water Environment Federation,100 are shown in table 32.  
The systems are characterized by the same flow rate of approximately 400 m3/d, except for on-site systems, 
for which the flow rate is 40 m3/d.  These figures provide an order-of-magnitude estimate only, and cannot 
be used for project cost estimation.  Land cost is not included in the capital cost data, because it is a factor 
that is heavily country-and site-specific.  A discussion of the equations used to determine land area 
requirements will be found in following section. 
 
 As will be seen from table 32, capital cost per m3/d ranges between US$ 450 and US$ 3,000, with 
rapid infiltration being the least costly.  O&M costs per m3, on the other hand, vary between US$ 0.01 and 
US$ 0.2, with on-site systems being the least costly. 
 

TABLE 32.  TYPICAL CONSTRUCTION AND O&M COSTS FOR SELECTED NTSS 
 

System Capital cost (US$/m3.d) O&M costs (US$/m3) 
On-sitea/ 1 000-3 000 0.01-0.10 
Slow rateb/ 800-2 000 0.10-0.20 
Rapid infiltrationc/ 450-900 0.05-0.1 
Overland flowd/ 600-1 000 0.08-0.15 
Facultative ponde/ 500-1 000 0.07-0.13 
Aerated pondf/ 600-1 200 0.10-0.16 
Hyacinth pondg/ 500-1 000 0.12-0.14 
Constructed wetlandh/ 500-1 000 0.03-0.09 

 
 Source: S.C. Reed et al., Natural Systems for Wastewater Treatment, Manual of Practice FD-16 (Alexandria, Virginia: Water 
Environment Federation, 1990). 
 
 Note: Figures given in 1984 dollars. 
 
 a/ For daily flow rates up to 40 m3/d. 
 b/ Includes an allowance for pretreatment and storage, flow rate ~ 400 m3/d, crop harvest included. 
 c/ With pretreatment to primary, at a flow rate ~ 400 m3/d. 
 d/ Pretreatment: screening or settling, at a flow rate ~ 400 m3/d, crop harvest included. 
 e/ No pretreatment, at a flow rate ~ 400 m3/d. 
 f/ Partial mix aeration, at a flow rate ~ 400 m3/d, no pretreatment. 
 g/ Pretreatment: screening or settling, flow rate ~ 400 m3/d, with plant harvest. 
 h/ Free water surface type; pretreatment:  screening or settling, flow rate ~ 400 m3/d, no regular harvest. 
 

                                                      
 100 Reed et al., Natural Systems. 



 68

 Data obtained from a second source, published by UNEP,101 are graphed in figure 43 and figure 44.  
These figures show the definitive advantage of NTSs over mechanical systems for water treatment.102  Here 
again, the cost of land is not included in the data.  The cost range reflects a capacity range of 0.1 to 1 million 
gallons per day, and the figures given are in 1993 US$ per gallon of waste-water treated per day.  

 
Figure 43.  O&M costs of 1-0.1 mgd systems 

0 100 200 300 400 500 600 700 800

US$/m3.d

M e chanical plant

Sand filte rs

Slow rate

Ove rland flow

Ae rate d lagoon

Aquaculture

Constructe d we tlands

Facultative  lagoon

Rapid infiltration

 
 Source: UNEP, Sourcebook of Alternative Technologies for Freshwater Augmentation in Latin America and the Caribbean. 
 
 Note: Figures converted from US$/gpd in original source. 
 

Figure 44.  Capital costs of 1-0.1 mgd systems 

0 500 1000 1500 2000 2500 3000

US$/m3.d

Slow rate

Ove rland flow

M echanical plant

Sand filters

Rapid infiltration

Aquaculture

Constructed we tlands

Facultative  lagoon

Aerated lagoon

 
 Source: UNEP, Sourcebook of Alternative Technologies for Freshwater Augmentation in Latin America and the Caribbean. 
 
 Note: Figures converted from US$/gpd in original source. 
 

2.  Estimation of land area requirements 
 
 A preliminary estimate of the land area (A) required for a small-to-medium size system (daily flows 
less than 20 m3/d) is proportionate to the daily design flow to treatment site (Q) and inversely proportionate 
to soil permeability (k).  In other words:103 

                                                      
 101 UNEP, Sourcebook of Alternative Technologies for Freshwater Augmentation in Latin America and the Caribbean.  
Available at: http://www.unep.or.jp/ietc/Publication/techpublications/TechPub-8c/. 

 102 The mechanical treatment plant referred to in these figures is an oxidation ditch treatment system, and includes the cost of 
a clarifier, oxidation ditch, pumps, building, laboratory and sludge drying beds. 

 103 Reed et al., Natural Systems. 



 69

A (m3) = p x Q (m3/d) / k (m3/m2. d) 
 
 where p is a factor reflecting additional area requirements, depending on the system under 
consideration. 
 
 This equation can only be used to determine whether a particular site is large enough, and not for final 
treatment area sizing.  Annex table 7 gives typical land area equations and assumptions applicable for 
different NTSs. 
 

3.  Conclusion 
 
 Table 33, reproduced from UNEP,104 ranks various natural treatment systems with respect to cost, but 
also according to multiple indices of effectiveness.  The selection of the best alternative depends heavily on 
local conditions and requirements.  
 

TABLE 33.  COST COMPARISON OF VARIOUS NATURAL WASTE-WATER TREATMENT PROCESSES 

Rank 
(1=best) 

Initial 
cost 

O&M 
cost 

Life Cycle 
cost Operability Reliability 

Land 
area 

Sludge 
production 

Power 
use 

Effluent 
quality 

1 MA SP MA SP SP MA SP SP SP 
2 AS MA AS AL AL AS AL MA AL 
3 OD AL OD OD OD OD OD AS MA 
4 AL AS AL AS MA AL AS AL OD 
5 SP OD SP MA AS SP MA OD AS 

 
 Source: UNEP, Sourcebook of Alternative Technologies for Freshwater Augmentation in Some Countries in Asia. 
 
 Note: SP, stabilization ponds; AL, aerated lagoons; OD, oxidation ditches; AS, conventional activated sludge; MA, modified 
aeration activated sludge or trickling filter solids contactor.  Flexibility and expandability are similar for all types. 
 

E.  ECONOMICS OF SLUDGE TREATMENT 
 
 The following cost factors must be considered for sludge treatment:105 
 

(a) Construction and O&M cost of the treatment plant;106 
(b) Sludge transportation cost; 
(c) Quality control of sludge; 
(d) Marketing cost, if sludge is to be reused; 
(e) Cost of disposal of final by-product. 

 
 Table 34 presents a description of the level of construction and O&M costs of a sludge treatment plant, 
and the sludge characteristics for different treatment methods.  The volume of treated sludge affects both 
storage and transportation costs.  Table 35 presents an order of magnitude of the treatment cost per ton of dry 
matter. 
 
 
 

                                                      
 104 UNEP, Sourcebook of Alternative Technologies for Freshwater Augmentation in Some Countries in Asia. 
http://www.unep.or.jp/ietc/Publications/techpublications/TechPub-8e/. 

 105 International Solid Waste Association (ISWA), Sludge Treatment and Disposal: Management Approaches and 
Experiences, Environmental Issues Series No. 7 (Copenhagen: European Environment Agency, 1997). 

 106 These costs are highly variable, depending on local conditions and plant size. 



 70

TABLE 34.  CONSTRUCTION AND O&M COSTS OF DIFFERENT SLUDGE TREATMENT PLANTS,  
AND SLUDGE CHARACTERISTICS AFFECTING COST 

 

Treatment technique Construction cost O&M costs 
Volume of treated 

sludge 
Marketability/quality of 

treated sludge 
Composting Moderate Moderate (Energy costs 

can be high for forced 
aeration) 

High Moderate 

Drying High High (especially power 
cost) 

Low High (used as fertilizer, 
fuel or top soil).  
Hygienic 

Incineration Very high (justified 
only for treating large 
volumes, or for co-
incineration with other 
wastes) 

High Very low High. Treatment by-
product also 
marketable. 

Landfilling ~ US$ 67 per m2 of 
land. Not including land 
cost, which can be very 
high 

~ US$ 80–US$ 350, 
depending on 
regulations governing 
disposal 

Not applicable Not applicable 

 
 Source: Compiled from information in reference by the International Solid Waste Association (ISWA), Sludge Treatment 
and Disposal. 
 

TABLE 35.  SLUDGE TREATMENT COST PER TON OF DRY MATTER 
 

Treatment technique Cost (US$) 
Raw sludge use in agriculture/forestry 8–215 
Composting 135–325 
Drying 160–435 
Incineration* 245–435 
Landfilling 110–325 
 
 Source: ISWA, Sludge Treatment and Disposal. 

 * Lower commercial prices are possible where marginal prices are paid for sludge incineration at waste incineration plants. 
 
 An analysis performed in Scandinavia and Denmark107 compares the costs of the following three 
sludge treatment alternatives: 
 

(a) Sludge dewatering only; 
(b) Anaerobic stabilization and sludge dewatering; 
(c) Sludge dewatering and incineration. 

 
 The results of this analysis are shown in table 36.  The costs of anaerobic digestion are discussed in 
[...]
Ramtha Stabilization ponds 2 340 1 574 71 0.058 
Ma’an Stabilization ponds 1 892 1 552 81 0.099 
Madaba Stabilization ponds 4 266 1 700 69 0.087 
Kufranja Trickling filter 1 889 1 615 96 0.193 
Wadi Al Seer Aerated lagoon 1 113 3 120 93 0.166 
Fuhis Activated sludge 1 218 2 388 97 0.307 
Wadi Arab Activated sludge 5 985 1 440 98 0.248 
Wadi Hassan Activated sludge  18 900 - - 
Wadi Musa Activated sludge  3 060 - - 
Irbid Activated sludge and 

trickling filter  
4 610 8 800 96 0.190 

 
 Source: Adapted from Water Authority of Jordan, Waste-water Sector, and Bataineh, Najjar and Malkawi, Wastewater 
Reuse. 
 TSS = total suspended solids. 
 BOD5 = biochemical oxygen demand (5 days). 
 
 Plans are under way to upgrade several existing plants in the near future and to construct new ones in 
other parts of the country, especially in rural areas.  Table 43 lists plants that are scheduled to be constructed 
in the next five to ten years, including projected capacities and type of treatment. 
 

TABLE 43.  TREATMENT PLANTS SCHEDULED TO BE UPGRADED, EXPANDED OR BUILT IN JORDAN 

WWTP Type Expected year of operation Capacity (m3/d) 
As-Samra Activated sludge 2004 267 000 
Aqaba Activated sludge 2005 18 000 
Mafraq Activated sludge 2005 5 000 
Karak To be decided 2003 5 000 
Tafila To be decided 2005 5 000 
Ramtha Activated sludge Under construction 5 400 
Ma’an To be decided 2005 5 000 
Madaba Activated sludge Under construction 7 600 
Kufranja To be decided 2002 7 000 
Wadi Zarqa Activated sludge 2009 146 000 
Naur Activated sludge 2008 5 200 
North Queen Alia Airport Activated sludge 2005 31 000 
Al Jeeza Activated sludge 2005 5 000 
Um Al Basateen Activated sludge 2005 1 000 
North Shuna Activated sludge 2003 12 000 
Wadi Shallala (Irbid East) Activated sludge 2003 15 000 
Torra Activated sludge 2012 3 100 
    



 81

TABLE 43 (continued) 
 

WWTP Type Expected year of operation Capacity (m3/d) 
Kofur Asad Activated sludge 2007 6 000 
Al Mazar Al Shamali Activated sludge 2010 3 100 
Mashari’e Activated sludge 2003 3 100 
Dair Abi Sa’id Activated sludge 2013 3 100 
Jerash West Activated sludge 2009 6 000 
Dair Alla Activated sludge 2004 6 000 
South Shuna Activated sludge 2003 4 300 
 
 Source: Adapted from Bataineh, Najjar and Malkawi, Wastewater Reuse. 

 
2.  Waste-water reuse 

 
 Treated effluent discharged from the WWTP is used mainly for irrigation.  Excess effluent is 
discharged to wadis, where it is mixed with surface waters (for example, in the King Talal Dam reservoir) 
and subsequently used for unrestricted irrigation in the Jordan Valley.  In 1999, waste-water treatment plants 
produced 72.32 MCM, amounting to 13.8 per cent of all water available for irrigation (521 million cubic 
metres).  By the year 2020, the quantity of treated waste-water effluent is expected to amount to 265.3 
million cubic metres, accounting for approximately 25 per cent of total water available for irrigation.  Table 
44 shows current reuse applications for treated effluent from operating WWTPs in Jordan.119 
 

TABLE 44.  WASTE-WATER REUSE IN JORDAN 
 

WWTP 

Treated 
effluent 
(m3/day) 

Planted 
area (ha) Irrigated crops Excess effluent flow 

Abu-Nusir 1 587 0.5 Forest, olive trees King Talal reservoir 
Aqaba 6 683 150 Forest, some olive trees, palm trees none 
As-Samra 149 589 1 000 Olive trees, forest, forage crops King Talal reservoir 
Baqa’a 10 626 - - King Talal reservoir 
Fuhis 1 036 24 Forest, olive trees none 
Irbid 4 526 0.5 Forest, ornamental trees Jordan River 
Jerash 1 969 - Private farm King Talal reservoir 
Karak 1 194 50 Olive trees, ornamental trees, forest Wadi Karak 
Kufranja 1 629 7 Forest, olive trees, sudan grass, alfalfa Wadi Kufranjeh 
Ma'an 1 704 7 Forest, olive trees, ornamental trees none 
Madaba 3 272 60 Forest, olive trees, forage crops, flowers none 
Mafraq 1 488 25 Forest, forage crops, olive trees none 
Ramtha 1 852 50 Forest, barley, barseem, sudan grass, alfalfa none 
Salt  3 307 6 Olive and citrus trees Wadi Shieb 
Tafila  702 1 Olive and fruit trees Ghor Fifa 
Wadi Al Seer  714  - Jordan River 
Wadi Arab  5 611 15 Forest, olive trees Kafrein reservoir 

 Source: Adapted from Bataineh, Najjar and Malkawi, Wastewater Reuse. 
 

B.  YEMEN 
 
 In the Republic of Yemen, there are currently nine operational treatment facilities, treating a total 
actual flow of about 92,000 cubic metres per day, which amounts to 33.5 million cubic metres per year.  See 

                                                      
 119 Water Authority of Jordan. Wastewater Sector. 



 82

Table 45.  There are six new treatment plants, three of which were under construction and expected to come 
on stream in 2002.  The three remaining plants (Beit Al-Faqih, Bagel and Zabid) are in the planning stage.120 
 

TABLE 45.  CHARACTERISTICS OF WASTE-WATER TREATMENT PLANTS IN YEMEN 

Station Design capacity 
(m3 /d) Treatment type 

Actual flow
(m3/d) 

Treatment cost
(USD/m3) Disposal method 

Sana‘a 50 000 Activated sludge 20 000 0.25 Uncontrolled irrigation 
Ta‘iz 17 000 Stabilization ponds 17 000 0.03 Uncontrolled irrigation 
Al Hudeidah 18 000 Stabilization ponds 18 000 0.03 Sea disposal and irrigation
Aden 15 000 Stabilization ponds 15 000 0.03 Sea disposal and irrigation
Ibb 7 000 Activated sludge 7 000 0.25 Uncontrolled irrigation 
Dhamar 10 000 Stabilization ponds 6 000 0.03 Uncontrolled irrigation 
Hajja 5 000 Trickling filter 1 150 N/A Uncontrolled irrigation 
Mukalla 8 000 Stabilization ponds 6 000 0.025 Sea disposal 
Rada’a 2 800 Stabilization ponds 1 500 0.025 Uncontrolled irrigation 
Aden (new)  60 000 Stabilization ponds - -  
Yarim 3 500 Stabilization ponds - - - 
Amran 6 000 Stabilization ponds - - - 

 Source: Abdul-Malik,Yemen’s Water Resources. 
 
 The treated effluent is either discharged into the sea or reused in agriculture for controlled and 
uncontrolled irrigation.  Controlled irrigation is practised by the Ministry of Agriculture and Irrigation for 
green belt building and sand dune fixation or desertification control along the coastal plains.  Non-controlled 
irrigation is commonly practised by farmers in the highlands and wadis to grow corn, and forage crops as 
well in some areas (Ta’iz area), and to grow vegetable and fruit crops (Sana’a area).  Farmers are working 
with this water without any form of training or extension services.121 
 
 The quality of the treated effluent varies from one area to another, depending on the method of 
treatment, the capacity of the plant and operational circumstances.  The quality of treated waste-water at 
selected locations is presented in table 46. 
 

TABLE 46.  WASTE-WATER DISCHARGE QUALITY IN YEMEN 

Parameter Sana’a Aden Dhamar Al Hudeidah Yemen standards 
BOD (mg/l) 24 N/A 102 106 150 
COD (mg/l) 103 N/A 189 348 500 
TDS (mg/l)  1 852 1 695 700 3 110 450-3 000 
SS (mg/l) 28 N/A 580 128 50 
FC colony /100ml 12 000 80 000 110 000 1 366 <1 000 
 
 Source: Abdul-Malik, Yemen’s Water Resources. 
 
 N/A: not available. 
 
 The objectionable quality of the treated effluent has created a number of problems, particularly for the 
farmers who are the main users, including: 
 

(a) Odours and insects at some treatment stations; 
(b) Public health hazards and skin diseases among farmers; 

                                                      
 120 Q.Y. Abdul-Malik, Yemen’s Water Resources and Treated Wastewater (Sana’a: Ministry of Agriculture and Irrigation of 
Yemen, n.d.).  Available at: http://www.idrc.ca/waterdemand/docs/english/yemen-english.doc. 

 121 Abdul-Malik, Yemen’s Water Resources. 



 83

(c) Soil salinity problems; 
(d) Plant diseases in crops irrigated with treated waste-water; 
(e) Animal diseases due to direct contact with the treated waste-water. 

 
 Lately, various water-related strategies, policies, and laws in Yemen have been referring to treated 
waste-water as a water resource that should be utilized in a safe manner.  A draft waste-water reuse strategy 
was under development in 2001.  It supports the implementation of waste-water management activities in the 
form of targeted projects and programmes.122 
 

C.  KUWAIT 
 
 According to statistics reported by the Food and Agricultural Organization (FAO), the quantity of 
waste-water produced in Kuwait in 1994 was 119 million cubic metres, of which 103 million cubic metres 
were treated.  Approximately 52 million cubic metres of the treated effluent were reused for agricultural 
irrigation, while the remainder was discharged into the sea.123  Four sewage treatment plants have been in 
operation in Kuwait since 1987.  The characteristics of these plants are presented in detail in table 47. 
 

TABLE 47.  CHARACTERISTICS OF MAJOR WASTE-WATER TREATMENT PLANTS IN KUWAIT 

General description Treatment processes Final disposal 
Ardiya Waste-water Treatment Plant 
Commissioned in 
1965 

Original capacity = 
100,000 m3/d 

Capacity extended in 
1985 to 150,000 m3/d 

Preliminary and primary treatment 
- Screening 
- Grit removal 
- Pre-aeration using floating aerators 
- Primary aeration using bubble aeration 
- Primary settling 

Secondary treatment 
- Secondary aeration using bubble aeration 
- Secondary settling 

Tertiary treatment 
- Balancing tanks with chlorination 
- Sand filtration 

Sludge treatment 
- Prethickening 
- Digestion 
- Post thickening 
- Drying in beds 

Effluent is pumped to the Data Monitoring 
Center to be reused for irrigation 

Treated sludge is used as fertilizer 

Riqaa Waste-water Treatment Plant 
Commissioned in 
1982 

Full capacity = 
85,000 m3/d 

Plans for upgrading 
to 180,000 m3/d 

Secondary treatment 
- Extended aeration using mechanical 

agitation 

Tertiary treatment 
- Balancing tanks with chlorination 
- Sand filtration 
- Secondary chlorination 

Sludge treatment 
- Aeration tanks 
- Thickening followed by drying beds 

Effluent is: 
- used for irrigation  
- pumped to the Ardiya plant to be 

pumped to the Data Monitoring Center 

Treated sludge is used as fertilizer 

   

                                                      
 122 Abdul-Malik, Yemen’s Water Resources. 

 123 Food and Agriculture Organization, Irrigation in the Near East Region in Figures (Rome: United Nations, 1997).  
Available at: http://www.fao.org/docrep/W4356E/w4356e0g.htm. 



 84

TABLE 47 (continued) 
 

General description Treatment processes Final disposal 
Jahra Waste-water Treatment Plant 
Commissioned in 
1982 

Full capacity = 
70,000 m3/d 

Projects to improve 
efficiency 

Secondary treatment 
- Screens 
- Grit chambers 
- Extended aeration tanks with mechanical 

agitation 
- Settling tank 

Tertiary treatment 
- Balancing tanks with chlorination 
- Sand filtration 
- Secondary chlorination 

Sludge treatment 
- Aeration tanks 
- Thickening followed by drying beds 

Effluent is 
- used for irrigation  
- pumped to the Data Monitoring Center 
- Discharged into the Gulf 

 
Treated sludge is used as fertilizer 

Failaka Waste-water Treatment Plant 
Full capacity = 
10,000 m3/d 

- A series of oxidation ponds with agitators 
- Filtration 
- Chlorination 

Irrigation 

 Source: Sanitary Engineering Department, The Kuwait Sanitary Scheme (Kuwait: Ministry of Public Works, State of Kuwait, 
1996). 
 
 Late in 1977, the Ministry of Public Works initiated the preparation of a master plan for the effective 
use of treated effluent in Kuwait, covering the period up to 2010.  The general recommendations made under 
the plan are presented in table 48.  For the western and northern sites (Jahra and Ardiyah respectively) the 
plans suggested that first priority should be given to the development of an integrated system of extensive 
vegetable production.  The second priority should be the development of fresh forage/hay production in 
rotation with vegetables at other agricultural sites.  Once these two major objectives had been attained, tree 
planting with a view to prime and subsistence environmental protection forestry would be initiated.124 
 

TABLE 48.  WASTE-WATER REUSE MASTER PLAN IN KUWAIT 
 

Irrigated area (ha) 
Land use 1980 2010 
Western and northern sites   
Agriculture   
 Forage: dairy enterprise  70 670 
 Forage: open market sale  149 589 
Horticulture   
 Extensive vegetables 50 200 
Forestry   
 Maximum production forestry  20 213 
 ‘Environmental protection’ at recommended irrigation rate  3 808 7 826 
 ‘Environmental protection’ forestry at subsistence irrigation rate  401 - 
Others 20  
 Existing trial site, vegetable areas 46 46 
Subtotal  4 544 9 544 
   

                                                      
 124 Food and Agriculture Organization (FAO), Wastewater Treatment and Use in Agriculture, FAO Irrigation and Drainage 
Paper 47 (Rome: United Nations, 1992).  Available at: http://www.fao.org/docrep/T0551E/t0551e0b.htm#9.5, wastewater treatment 
and human exposure control: Kuwait. 



 85

TABLE 48 (continued) 

Irrigated area (ha) 
Land use 1980 2010 
Coastal village sites   
Forestry   
 ‘Maximum production’ ‘Environmental protection’ forestry  52 787 
 1 673 1 673 
Subtotal  1 725 2 460 
Failaka Island   
 ‘Environmental protection’ forestry  176 284 
Total 6 445 12 288 

 Source: Adapted from FAO, Waste-water Treatment and Use in Agriculture. 
 

D.  LEBANON 
 
 Lebanon generates an estimated 249 million cubic metres of waste-water per year, with a total BOD 
load of 99,960 tons.  According to a Census of Buildings and Establishments conducted by the Central 
Administration for Statistics (CAS) in 1996-1997, approximately 37 per cent of the nearly 500 000 
buildings in Lebanon were connected to a sewer network.  The remaining buildings (62 per cent) used 
cesspools and septic tanks or simply released raw sewage directly into the environment.  Since 1997, 
extensive waste-water works have been built, and this has presumably improved the waste-water collection 
capacity of the country.125 
 
 Thirty-five waste-water treatment plants (WWTPs) are planned for the near future, including seven 
that are under construction, 18 for which funding has been approved and are in the preparatory stage, and 10 
for which no funding has yet been secured (see table 49).  The only large-scale WWTP that is operational at 
the present time is the Ghadir plant, south of Beirut, which provides only preliminary treatment, namely grit 
and scum removal.  An exploratory study is being conducted on the economic feasibility of upgrading the 
Ghadir WWTP to provide secondary treatment before discharge into the sea.126 
 

TABLE 49.  IMPLEMENTATION STATUS OF WASTE-WATER TREATMENT PLANTS IN LEBANON 

Implementation status 
Location/name Under construction Preparatory stage Funding not secured 
Jebrayal   X 
Abdeh   X 
Michmich  X  
Bakhoun  X  
Tripoli  X  
Becharre   X 
Hasroun   X 
Amioun   X 
Chekka X   
Batroun X   
Jbeil X   
Kartaba  X  
Khanchara   X 
Harajel  X  
    

                                                      
 125 Ministry of Environment of Lebanon, State of the Environment Report 2001 (Beirut: Government of Lebanon, 2001).  
Available at: http://www.moe.gov.lb/ledo/soer2001pdf/chpt15_wwm.pdf. 

 126 Ministry of Environment, State of the Environment Report 2001. 



 86

TABLE 49 (continued) 
 

Implementation status 
Location/name Under construction Preparatory stage Funding not secured 
Kesrouane/Tabarja   X 
Dora   X 
Ghadir   X 
Chouf coastal area X   
Mazraat el Chouf  X  
Saida X   
Sour   X 
Hermel  X  
Laboue  X  
Yammouneh  X  
Baalbeck X   
Zahle  X  
Aanjar  X  
Jib Jinnine/Deir Tahnich  X  
Karoun  X  
Sohmor/Yohmor  X  
Hasbaya  X  
Jbaa  X  
Nabatiyeh X   
Shakra  X  
Bint Jbeil  X  

 
 Source: Ministry of Environment, State of the Environment Report 2001. 

 
 In the absence of operational waste-water treatment plants, effluent from coastal communities is 
discharged into the sea, while effluent from inland communities is disposed of in rivers, streams, dry river 
beds, on open land or underground through dry wells.  There are approximately 53 outfalls along the coast.  